World Journal of Pharmaceutical Sciences

ISSN (Print): 2321-3310; ISSN (Online): 2321-3086 Available online at: http://www.wjpsonline.org/ **Case Report**



Kawasaki Disease- A Case Report

^{*}Haritha B Nair¹, Lubna Sulthana¹, Mara Kurian¹, Meekha Mary Varghese¹, Haja Sherief S², Sivakumar T³

¹Pharm D Interns, ²Head, Department of Pharmacy Practice and ³Principal, Nandha College of Pharmacy, Erode, Tamil Nadu, India

Received: 03-10-2017 / Revised Accepted: 11-11-2017 / Published: 02-12-2017

ABSTRACT

Kawasaki disease is vasculitis of the medium and small sized blood vessels including coronary arteries mainly occur in children. The diagnosis is based on the clinical criteria like fever, redness of eyes, rashes, swollen lymph glands and inflammation of the mouth. The goal of the therapy is to prevent coronary aneurysm and relieve the symptoms. The pharmacotherapy mainly includes Intravenous Immunoglobulin and Tablet Aspirin. Here we report a case of classic presentation of Kawasaki disease.

Keywords: Kawasaki disease, Vasculitis, Immunoglobulin.

Address for Correspondence: Haritha B Nair, Pharm D Intern, Department of Pharmacy Practice, Nandha College of Pharmacy, Erode, Tamil Nadu, India

How to Cite this Article: Haritha B Nair, Lubna Sulthana, Mara Kurian, Meekha Mary Varghese, Haja Sherief S, Sivakumar T. Kawasaki Disease- A Case Report. World J Pharm Sci 2017; 5(12): 146-148.

This is an open access article distributed under the terms of the Creative Commons Attribution-NonCommercial-ShareAlike 4.0 International License, which allows adapt, share and build upon the work non-commercially, as long as the author is credited and the new creations are licensed under the identical terms.

INTRODUCTION

Kawasaki disease is an acute febrile systemic vasculitic syndrome predominantly occur in younger children of age six months to five years often associated with coronary artery aneurysm, formerly known as mucocutaneous lymph node syndrome.^[1,2]It was initially identified in a four year old boy in Japan by Dr.Tomisaku Kawasaki in 1960.^[3]The incidence is seen higher in children of less than 5 years of age but it can occur in children of any age due to unknown etiology and is more common in spring and winter season.^[2,4]There is no specific laboratory test available for diagnosing the disease and is commonly done by clinical criteria.^[5]As the disease is associated with coronary aneurysm, there is an increased risk of cardiac complication if left untreated.^[2]Treatment mainly rely on Intravenous Immunoglobulin and Aspirin.^[2]This case report is done to explore the treatment strategy of Kawasaki disease.

CASE REPORT

A 4 year old boy was admitted in a tertiary care hospital with complaints of high grade fever of 104°F, cough, itching all over the body, vomiting, diarrhea, abdominal pain, headache, burning micturition and yellowish discoloration of urine for past 3 days. Patient was a known case of respiratory tract infection and took treatment from the same hospital 3 months ago. According to the symptoms patient was suspected to have hepatitis but was later confirmed as Kawasaki disease. Diagnosis was done as per the clinical criteria. The symptoms were evolved day by day from admission like polymorphic exanthema, strawberry tongue, cervical lymphadenopathy, conjunctival congestion and desquamation of fingers and toes. Patient was also found to have urinary tract infection where he showed a positive result for the urine culture.

On laboratory investigation, WBC count was 10×10^9 /L, Neutrophil-79% and ESR- 45mm/hr. Haemoglobin was 10.7g/dl, MCH-75pg and MCHC-32.9g/dl which revealed that the patient was a case of mild hypochromic anaemia. CRP was positive and there was a slight elevation in SGOT and SGPT levels.

Initially treatment was started with Injection Amoxicillin/clavulanic acid 600mg IV, Injection Emeset 1ml IV, Syrup Paracetamol 2.5 ml, Syrup Zincovit 10ml, IVF NS 150ml/hr and Tablet lanzol junior 15mg (lanzoprazole). On the next day Injection Amikacin 200mg IV and Syrup Citralka 10ml (disodium hydrogen citrate syrup) was added on to the therapy for urinary tract infection. On the same day they changed Injection Amoxicillin/clavulanic acid 600 mg bd to Injection Ceftriaxone 500 mg bd. Patient was recommended to do Echocardiography but didn't showed any sign of cardiac complications before starting the treatment.

On the sixth day of admission, patient showed all the symptoms of Kawasaki disease and treatment was started with Intravenous the Immunoglobulin 5.5g/day (2g/kg/day) and Tablet Aspirin 375 mg/day over 5 days. Patient showed a reduction in symptoms after the treatment. Patient was checked for any reactions every half an hour after starting Immunoglobulin and all other medications were continued as such. Discharge medications include Tablet Lanzoprazole 15 mg and Tablet Aspirin 375mg for a certain period followed by Aspirin 75mg as represented in table 1. Even if the Echo report is normal patient was advised to take an Echo after 14 days from the baseline report to find any complications.

DISCUSSION

Kawasaki disease is the most prevalent cause of vasculitis in children,^[6,7] with an incidence of 5.5 per 1,00,000 in children less than 17 years of age.^[5]In most cases, children will recover within few days of treatment, but if left untreated it may lead to life threatening cardiac problems like coronary arteritis, myocarditis, pericarditis, congestive heart failure and sudden death.^[8,2] In kawasaki disease, symptoms and laboratory findings are the main stay of diagnosis as to prevent coronary artery aneurysm.^[5] Diagnosis was done by using the diagnostic criteria and in our case, the patient had fever for more than 5 days with following signs of strawberry tongue, bilateral conjunctival congestion, cervical lymphadenopathy polymorphous exanthema.^[3] Clinical and characteristic of Kawasaki disease is always confused with Scarlet fever and Steven Johnson syndrome .^[5]

Treatment for the disease mainly rely on a single dose of Intravenous Immunoglobulin(2g/kg) and Tablet Aspirin of 100mg/kg/day for 14 days.^[2] In most cases physician will use a higher dose of aspirin for a certain period as anti-inflammatory agent and it will be continued till the patient become afebrile followed by a lower dose of aspirin for its antiplatelet effects.^[5] Patient should be advised to take Echo cardiography 21-28 days from onset of fever to rule out the possibility of coronary artery aneurysm. If they do not show any evidence of coronary aneurysm, further investigation is not needed. Thereafter a repeat Echocardiogram after 1 year and at a 5 year interval

Haritha et al., World J Pharm Sci 2017; 5(12): 146-148

is optimal.^[5] In conclusion children with fever, cervical lymphadenopathy, polymorphic exanthema, conjunctival congestion, strawberry tongue and ineffective empiric antibiotic therapy should be examined for Kawasaki disease diagnosis.^[1] Early diagnosis and prompt treatment is necessary to prevent cardiac complications.^[2]

DRUG	DOSE	FREQUENCY	DURATION
Tablet. Aspirin	375 mg	1-1-1	3 days
		1-1/2-1	3 days
	To do echocardiogram		
		1-0-1	3 days
		1-0-1/2	3 days
		1/2-0-1/2	3 days
Repeat echocardiogram			
		1/2-0-0	3 days
Tablet .Aspirin	75 mg	1-0-0	2 weeks
		1/2-0-0	4 weeks
Tablet. Lanzoprazole	15 mg	1-0-0 (b/f)	30 days

Table NO: 1- Discharge Medications

REFERENCES

- 1. Chiew-Yee Yap et al. An atypical presentation of Kawasaki disease: a 10-year-old boy with acute exudative tonsillitis and bilateral cervical lymphadenitis. CLINICS 2012; 67(6): 689-692.
- 2. Abdullah Al Saleh. Kawasaki Disease: A Case Report. International Journal of Contemporary Medical Research 2016; 3(6): 1809-1810.
- 3. Keith. T et al. A case report of Kawasaki's Disease in a 17 year old woman. The West London Medical Journal 2009; 1(3): 49-55.
- 4. Jenog Jin Yu. Diagnosis of incomplete Kawasaki disease. Korean Pediatric 2012; 55(3): 83-87.
- 5. Akhter A et al. Kawasaki Disease- a Case Report. Anwar Khan Modern Medical College Journal 2015; 6(1): 42-45.
- 6. Melish ME, Hicks RV. Kawasaki syndrome: clinical features, pathophysiology, etiology and therapy. Journal of Rheumatology Suppl 1990; 24: 2-10.
- 7. Dhillon R et al. Management of Kawasaki disease in the British Isles. Archives of Disease in Childhood 1993; 69: 631-638.
- 8. Healthline. What is Kawasaki disease? https://www.healthline.com/health/kawasaki-disease (Accessed on Oct 4, 2017).